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APPLICANT'S PROVIDED SAMPLE DESCRIPTION
OME(1) SAMPLE OF MATERIAL
STYLE NO. © VINTAGE CANVAS (C/BLUE)
TEST RESULT
TEST ITEM
#1
Resistance to surface wetting : ARATCC 22-2017 Spray Test
100, 100, 100

<Note> Nomenclature for rating
100 :

No sticking or wetting of the specimen face

: Slight random sticking or wetting of the specimen face
: Wetting of specimen face at spray points

: Complete wetting of the entire specimen face bevond the spray points

90
BO
F0 : Partial wetting of the specimen face beyond the spray points
50
0

: Complete wetting of the entire face of the specimen

Tested by Name : Oh Se Do

#1

A

M Technlcal Manager : Park Jung Kyu

Lim, Hun Jin

Director Genaral

Locatlon of Test @ #101, B bullding, 263, Gaslwa—ro, Geum]eong—gu, Busan, Republlc of Korea

Karea Apparel Testing & Resassch Institute, letiers and reports am issued for the exdusive e of the diants o whom they sm sddmased. No quotstions from mporls of usa of the Kores Appenal Testing &
Research Ingtitute, rame is permitted encept as axpressly suthorizad in waiting. Letters and mports spoly anly to the speciic matenals, products or procasses tested, sxamined o sunveyed and am not necessarly
indicative of the qualities of apparently idertical or similsr materials, products o processes. The labifty of Korea Apparl Testing & Research Institute, with respect % services rendened, shall ba limited to the
amaunt af considemtion paid for each sanice and nat include any corsequential damages. This epon or cerificete does not mlieve sellersuppliers from thair contractual respansibility wath megard 1o the
quality/quarity of this dabwery, nor dees it prajudics client’s ight to daim towerds seller/supphers for comperaation far any spparent and/or hidden delects not defecied during cur randam inspection of besting.

This report is not relabed to EOLAS accreditabon.





